



Pharmacotherapy Prevention and Management of Nutritional Deficiencies Post Roux-en-Y Gastric Bypass

Radmila Levinson · Jon B. Silverman · Jennifer G. Catella ·
Iwona Rybak · Hina Jolin · Kellene Isom

Published online: 5 April 2013
© Springer Science+Business Media New York 2013

Abstract Roux-en-Y gastric bypass is the most commonly performed bariatric procedure. It is associated with nutritional deficiencies due to gastric reduction, intestinal bypass, reduced caloric intake, avoidance of nutrient-rich foods, noncompliance with supplementation and poor food tolerability. Although there are multiple publications on this topic, there is a lack of consistent guidance for the healthcare practitioner caring for the bariatric patient. This article will encompass literature reviewing the pharmacotherapy approach to prevention and management of nutritional deficiencies since the American Society of Metabolic and Bariatric Surgery guidelines were published in 2008.

Keywords Bariatric surgery · Deficiency · Morbid obesity · Roux-en-Y gastric bypass · Malabsorption · Protein · Iron · Vitamin · Trace mineral

Introduction

Bariatric surgeries commonly performed in the United States today include adjustable gastric banding (AGB), vertical sleeve gastrectomy (VSG) and Roux-en-Y gastric bypass (RYGB). AGB works by restricting food intake, while the VSG and RYGB are combination procedures with some food restriction and neurohormonal changes. Additionally, RYGB causes a moderate degree of malabsorption. These surgeries are typically indicated for patients with either a

BMI greater than or equal to 40 or 35 kg/m² with comorbidities [1]. While the many benefits of bariatric surgeries have been proven in clinical trials [2–4], these surgeries have also been associated with many complications. This article will focus on the RYGB procedure and will encompass recent literature reviewing the pharmacotherapy approach to prevention and management of common nutritional deficiencies. Table 1 will summarize presentation, pathogenesis and diagnosis of these deficiencies.

Nutritional deficiencies may occur in the RYGB procedure due to gastric reduction, intestinal bypass, reduced caloric intake, avoidance of nutrient-rich foods, noncompliance with supplementation and poor food tolerability and may be associated with poor clinical outcomes and severe health complications. Early nutritional complications include protractile vomiting which puts patients at risk for thiamine deficiency, electrolyte imbalance and dehydration. Other early complications include fat malabsorption that may result in deficiencies of fat soluble vitamins (such as vitamin A and D), or zinc deficiency. Furthermore, folate deficiency, cholelithiasis, and dumping syndrome are also seen in the early stages after the bariatric procedure. Protein malnutrition may develop in the early stages following surgery or much later [5–7]. The incidence of calcium and vitamin D deficiencies may lead to increased parathyroid hormone as well as increase in bone turnover and decrease in bone mass as early as 3–9 months post-surgery [2]. Later complications include development of ulcers and vitamin B₁₂ deficiency [5, 6, 8]. Iron and copper deficiencies have been reported to develop months to years after bariatric surgery [6, 9–11].

Protein Deficiency

Protein deficiency is most commonly seen after distal RYGB with a Roux limb of more or equal to 150 cm, the

R. Levinson · J. B. Silverman (✉) · J. G. Catella · I. Rybak ·
K. Isom
Brigham & Women's Hospital, Boston, MA, USA
e-mail: jsilverman@partners.org

H. Jolin
Beth Israel Deaconess Medical Center, Boston, MA, USA

Table 1 Summary of pathophysiology diagnosis and presentation of nutritional deficiencies post-RYGB [5–8, 10–12, 14, 15, 17, 23–30, 32, 35, 37, 42, 46, 48, 50–52, 54–56]

Deficiency and type	Pathophysiology	Diagnosis	Presentation	Comments
Protein Δmacronutrient	–Malabsorption	↓ Serum albumin	–Alb. < 3.5 mg/dL	–Supplements low in dextrose <100–200 g/day
	–Delayed mixing of proteins with bile and pancreatic enzymes	↓ Serum pre-alb	–Asthenia	–AM consumption stimulates appetite
	–Achlorhydria	↓ Total serum protein	–Hair loss	
	–Persistent vomiting		–Edema	
	–↓dietary intake/intolerance of protein-rich foods			
Vitamin B ₁₂ (cobalamin)	–Achlorhydria	↑ MCV	–Ataxia	IM injection
	–Decreased secretion of intrinsic factor	↑ RDW	–Optic atrophy	
ΔWater soluble	–Bypass of duodenum	↓ Serum B ₁₂	–Memory loss	–Improved compliance
	–↓Food intake	↑ Methylmalonic acid	–Mental status changes	
	–Insufficient suppl.	↑ Homocysteine	–Weakness	
			–Myeloneuropathy	
			–Megaloblastic anemia	
			–Thrombocytopenia	
			–Asymptomatic (most cases)	
Folate (Folic acid)	–Bypass of upper 3rd of the small intestine	↑ MCV		–ETOH interferes with absorption
	–Insufficient dietary intake	↑ RDW	–Glossitis	
ΔWater soluble	–Achlorhydria	↓ RBC folate	–Tiredness	
	–Vitamin B ₁₂ deficiency	↑ homocysteine	–Diarrhea	
Iron	–Bypass of duodenum/proximal jejunum	↓ Iron	–Fatigue	–Vitamin C assists absorpt.
ΔTrace element	–Achlorhydria	↓ Transferrin sat.	–Dysphagia	–Take on empty stomach
	–Use of H ₂ blockers/PPIs	↓ Ferritin	–Cracks in the corner of the mouth	–Separate from Ca by 2 h
	–Occult blood loss	–Iron deficiency (<40 ng/dL)	–Brittle nails	–Avoid tea
	–Decreased food intake		–Tongue swelling	–Iron toxicity S/S:
	–Red meat intolerance	–Anemia of chronic inflammation (>200 ng/dL)	–Dyspnea	• Nausea
		–Mixed deficiency (40–200 ng/dL)	–Palpitations	• Vomiting
	–Physiological demand>absorption			• Diarrhea
				• HypoTNS
				• Tachycardia
B ₁ (Thiamine)	–Bypass of proximal jejunum	↓Serum thiamine erythrocyte transketolase activity assay	Wernicke's encephalopathy	–Vitamin C assists absorption
ΔWater soluble	–Persistent vomiting	MRI	–Visual abnor.	–Poorly absorbed during protein or folate deficiency
	–Reduced food intake		–Confusion	–Avoid coffee and tea
			–Ataxia	–Should be given before glucose
			Korsakoff syndrome	–Foods disrupts thiamine absorption
			–Imp. memory	–Correct hypo Mg
			–Confabulation	
			Dry beriberi	
			–Foods disrupts thiamine absorption	
			–Correct hypo Mg	
			–Burn. sensation	
			–Weakness	
			–Muscle numbness	
			–Loss of reflexes	
			–Pain in extremities	
			Bariatric beriberi	
			–Small intestinal bacterial overgrowth	
Calcium	–Bypass of duodenum	↑ PTH	–Facial spasms	–Only 500 mg elem. Ca can be absorbed at a time
ΔMineral	–Vitamin D deficiency	↑ Alk. phos.	–Paresthesia of lips, tongue, fingers	–>3 g/day not recommended
	–Achlorhydria	↓ 25(OH) vit. D	–Muscle cramps	–Ca citrate is preferred

Table 1 (continued)

Deficiency and type	Pathophysiology	Diagnosis	Presentation	Comments
Vitamin D ΔFat soluble	–↓Food intake	↓ Ionized Ca	–Weakness	–Vitamin D required for absorption –Separate from iron by 2 h –Take with largest meal of the day –Exercise –Consume diet rich in Ca and Vitamin D –Moderate sun exposure –↓ Caffeine/alcohol –Quite smoking –Toxicity can develop at doses of 50,000 IU daily×several months S/S of toxicity: –N/V –Anorexia –Weakness –Constipation –Mental status changes –Arrhythmia
	–Roux limb>250 cm	↓ Serum Ca	–↓Bone density	
		↓ Urinary Ca in pts with normal renal function	–Bone pain –Osteoporosis	
	–Bypass of duodenum	↓ 25(OH) vit. D (<30 ng/mL)	–Bone pain	
Vitamin A ΔFat soluble	–Delayed mixing of dietary fat with pancreatic enzymes and bile salts	↓ Serum phos.	–Muscle weakness	–Iron and copper deficiency can impair resolution of vitamin A deficiency –Toxicity may develop at doses of 50,000 IU daily×3 months –S/S of toxicity: –Early: hair loss, dry scaly skin, mouth sores, vomiting –Late: hyper Ca, ↑ICP, headache, ↓cognition, hepatomegaly, cirrhosis
	–↓Food intake	↑ Alk. phos.	–Difficulty arising from chair or ascending a flight of stairs	
		↑ PTH	– ↑fracture risk	
Vitamin A	–Bypass of duodenum and 1st portion of jejunum	–Suspect in pts with unexplained vision decline and hx of intestinal surgery	Early S/S:	–Take with iron –Take on empty stomach –Chronic large doses (>50 mg/day×long time) may cause copper deficiency and ↓immune function S/S of acute intox.: –Nausea/vomiting –Avoid exogenous zinc –↓ Dose in liver and biliary disease –S/S of toxicity: –Weakness, diarrhea, peripheral edema, liver tox., behavioral changes –Antidotes: D-penicillamine, dimercaprol, edetic acid
ΔFat soluble	–↓Dietary intake	– ↓Vitamin A levels	–Xerosis	
	–Low fat diet	–Serum retinol/retinol binding protein ration < 0.8	–Bitot's spots	
	–↓ Fat absorption		–Poor wound healing	
Zinc ΔTrace mineral	–High oxidative stress		–Nyctalopia Advanced S/S: –Corneal damage –Keratomalacia –Retinopathy –Blindness	–Take with iron –Take on empty stomach –Chronic large doses (>50 mg/day×long time) may cause copper deficiency and ↓immune function S/S of acute intox.: –Nausea/vomiting –Avoid exogenous zinc –↓ Dose in liver and biliary disease –S/S of toxicity: –Weakness, diarrhea, peripheral edema, liver tox., behavioral changes –Antidotes: D-penicillamine, dimercaprol, edetic acid
	–Bypass of duodenum and proximal jejunum	–↓Plasma zinc	–Hypogeusia	
	–↓Dietary intake	Δ <0.1 % of whole body zinc	–Poor appetite	
	–Food intolerance	Δlow albumin—correct levels	–Poor wound healing	
Copper ΔTrace mineral	–↓ Fat absorption	–↓Serum zinc	–Hair loss	–Take with iron –Take on empty stomach –Chronic large doses (>50 mg/day×long time) may cause copper deficiency and ↓immune function S/S of acute intox.: –Nausea/vomiting –Avoid exogenous zinc –↓ Dose in liver and biliary disease –S/S of toxicity: –Weakness, diarrhea, peripheral edema, liver tox., behavioral changes –Antidotes: D-penicillamine, dimercaprol, edetic acid
	–Achlorhydria		–Muscle wasting –Skin manifestations	
	–Bypassing of duodenum, stomach and ileum	–↓ Copper	–Fragile hair	
	–Achlorhydria	–↓ Seruloplasmin	–Skin depigmentation	
Copper ΔTrace mineral	–Limited intake of vegetable products	–↓ 24 h urine copper excretion	–Osteoporosis	–Take with iron –Take on empty stomach –Chronic large doses (>50 mg/day×long time) may cause copper deficiency and ↓immune function S/S of acute intox.: –Nausea/vomiting –Avoid exogenous zinc –↓ Dose in liver and biliary disease –S/S of toxicity: –Weakness, diarrhea, peripheral edema, liver tox., behavioral changes –Antidotes: D-penicillamine, dimercaprol, edetic acid
	–Excessive zinc	–Abnormal anemia studies	–Myelopathy	
		–Abnormal CBC	–Paresthesias	
		–Abnormal LFTs	–↓ Mentation –Anemia –Leukopenia –Neutropenia –Thrombocytopenia	

incidence is 13 % 2 years after and up to 27.9 % ten years post procedure [6, 12, 13]. In patients with shorter limbs the incidence is less than 5 % [12, 13]. Protein deficiency is most commonly seen one to two years after RYGB but may also develop much later [6, 7].

The recommended protein intake per day is approximately 1.0–1.5 g/kg of ideal body weight (IBW) [6, 8, 14, 15]. Daily protein consumption of 1.1 g/kg of IBW was shown to be sufficient at 1 year post-surgery, while 1.5 g/kg may be excessive for a non-complicated patient who is also volume restricted. Excessive protein consumption may preclude other macronutrients from being adequately consumed and lead to increased fracture risk [14, 15]. The adjusted body weight should be used to determine metabolically active tissue to then calculate protein requirement [15]. Patients with protein deficiency may be acutely and chronically managed with oral protein supplementation first, then if necessary, enteral feeding, if a feeding tube can be placed and tolerated. The ideal protein supplement, when used as the only protein source in the diet, should contain a high degree of branched-chain amino acids that are needed to prevent muscle tissue degradation, remain stable in the stomach, be rapidly digested and be lactose-free. Hydrolyzed whey protein may be a good option [6]. In some rare cases, severe refractory deficiency may be corrected with approximately three to four weeks of total parenteral nutrition [7, 13]. In patients who require prolonged parenteral nutrition a surgical intervention may be required to decrease malabsorption [13]. It is imperative for all patients after RYGB to have regular assessment of their protein intake and receive counseling regarding adequate nutrition and supplementation.

Vitamin B₁₂

The incidence of vitamin B₁₂ deficiency may range from 26–70 % [16–18]. It is a late complication that can be seen as early as six months but most commonly years after the surgery when the large liver stores are slowly depleted [6, 8, 16, 18]. According to recent data, cobalamin (vitamin B₁₂) assays that are currently used to diagnose clinical vitamin B₁₂ deficiency have a failure rate of 22–35 % and clinicians may not recognize the deficiency [19].

Oral absorption of vitamin B₁₂ is variable at doses of less than 500 mcg and data suggests that only one percent of free vitamin B₁₂ being absorbed therefore higher oral doses are required [8, 20]. The American Academy of Family Physicians recommend a prophylactic dose of 1,000 mcg daily to be used in patients post bariatric surgery [21]. Vitamin B₁₂ can be administered either orally or sublingually. A study by Sharabi et al. showed that oral administration of 500 mcg daily was equally effective to

the sublingual route [22]. Vitamin B₁₂ may also be administered intramuscularly as 1,000 mcg monthly or 3,000 mcg every six months [6, 13, 18, 23, 24]. It was also suggested to administer 1,000 mcg of vitamin B₁₂ parenterally as a preventative measure in the pre-operative period [6].

Acute management of vitamin B₁₂ deficiency includes administering 1,000 mcg of intramuscular vitamin B₁₂ weekly for eight weeks [6, 14, 17]. A more aggressive therapy with 1,000 mcg parenteral vitamin B₁₂ administered daily for five days, followed by monthly injections for life may be recommended for patients who develop neurological symptoms. These symptoms do not always improve with repletion but may get stabilized [25]. Data suggest that in patients lacking intrinsic factor, high oral daily doses of 1,000–2,000 mcg are believed to be equally effective as a parenteral regimen due to sufficient absorption by passive diffusion in the ileum that is independent of intrinsic factor [20, 23]. Sublingual 2,000 mcg of vitamin B₁₂ daily for 7 to 12 days may be recommended for patients who are unable to tolerate oral therapy due to diarrhea or vomiting and who refuse parenteral route [9]. Following repletion, all patients should continue taking vitamin B₁₂ supplementation for life [14].

Folate Deficiency

Folate deficiency affects about 9–38 % of patients and especially women who become pregnant after the surgery [23, 26]. Neural tube closure defects have been reported in infants born to mothers who underwent RYGB [27]. The human body has small stores of folate and therefore the deficiency usually occurs in the very early stages post procedure. However, recent reports indicate that patients may present with increased rather than decreased levels of folate due to regular vitamin supplementation and increased bacterial folate synthesis, which occurs in the upper small intestine in the presence of achlorhydria [22, 24].

For prevention, it is recommended to take 800–1,000 mcg of folic acid orally daily post-RYGB [6, 14, 23]. Monitoring and supplementation is especially necessary during pregnancy.

For therapy, a dose of 1,000 mcg of folic acid is administered orally daily for about 1 to 2 months [6]. Doses up to 5,000 mcg/day may be required in severe malabsorption [14].

Iron Deficiency

The incidence of iron deficiency is 6–52 % which may occur as early as two months or at any point in life post-RYGB [6, 9, 11]. Incidence may be higher in menstruating females and those who become pregnant after the procedure [8, 28].

The recommended iron intake for patients post-RYGB is 36–65 mg elemental iron daily [6, 14, 18]. Menstruating women and those at high risk for anemia such as patients with peptic ulcer disease should be taking 100 mg of elemental iron daily [6, 11, 18, 23]. Iron deficiency is sometimes difficult to correct post-surgery. Therefore, it is recommended to evaluate iron status in all patients pre-operatively and if warranted correct iron deficit with about 100–200 mg of elemental iron daily [27].

In case iron deficiency develops post-surgery, doses of up to 300 mg of elemental iron orally may be required to replete iron stores and in some cases of severe refractory deficiency intravenous iron might be warranted [6, 14]. For example, menstruating women may have a more resistant deficiency and may require intravenous iron [11]. von Drygalski et al. [26] has recommended an iron tolerance test with 100–150 mg of oral elemental iron along with small amount of orange juice to be used to identify patients who may require intravenous therapy. Patients with normal absorption should have a 100 % increase in serum iron 2–3 h following ingestion.

Thiamine Deficiency

Thiamine deficiency post-RYGB occurs in about 1 % of patients as an early complication, developing within six months or earlier post-surgery especially in patients with prolonged vomiting [23, 25, 29]. The deficiency is also common in patients pre-operatively and can occur in up to 29 % of bariatric candidates putting them at higher risk of developing deficiency after the procedure [7].

The American Society of Metabolic and Bariatric Surgery (ASMBS) guidelines recommend patients after RYGB to take a daily multivitamin that contains 3 mg of thiamine [14]. However, in order to prevent acute Wernicke's Encephalopathy (WE), a prophylactic oral daily dose of 25–50 mg in addition to multivitamins starting as early as 6 weeks after surgery might be recommended for malnourished patients [23]. Post operatively, if patients develop gastrointestinal symptoms such as nausea, vomiting and diarrhea without neurological signs, prophylactic administration of thiamine is warranted [25].

Early symptoms of neuropathy can be treated with 20–30 mg a day of oral thiamine until symptoms disappear [6]. For more advanced symptoms and for patients with protractile vomiting, it is recommended to give 100 mg of thiamine parenterally for seven days, then 50 mg orally daily along with other water soluble vitamins until complete recovery [14]. It is recommended to treat patients with neurological manifestations due to WE more aggressively with doses of 500 mg parenterally three times daily for 2 to 3 days, then 250 mg parenterally daily until improvement is seen,

followed by 50–100 mg orally three times a day until patient no longer continues to have nausea, vomiting and diarrhea [25]. After repletion, supplementation with 30 mg of oral thiamine twice a day should then be continued for several months and in some cases for life [30]. In the acute setting, oral therapy should not be used due to decreased gastrointestinal absorption. Thiamine should be given intravenously or intramuscularly [25, 29]. Because thiamine is short acting, more frequent dosing (twice to three times a day) may be more efficient [29]. However, the most effective frequency is yet to be established. Korsakoff syndrome responds poorly if at all to thiamine supplementation [30].

Metabolic Bone Disease

A direct casual relationship was found between any type of bariatric surgery and metabolic bone disease, which may develop at any time between eight weeks to 32 years after surgery. As a result, all patients following RYGB should undergo lifelong screening for the presence of metabolic bone disease. This includes the evaluation for calcium and vitamin D deficiencies, for markers of altered bone turnover and for levels of parathyroid hormone (PTH) and albumin. The following symptoms should trigger clinicians to look for vitamin D and calcium deficiencies: proximal weakness, deep dull poorly localized bone pain, increased difficulty rising from chair or ascending a flight of stairs, frequent stooling, steatorrhea or kidney stones [15].

The incidence of calcium deficiency after distal RYGB is about 10 % at 2 years post-surgery [2, 12]. The incidence of vitamin D deficiency post-surgery has been reported as high as 50–80 % [6, 31]. Moreover, vitamin D deficiency was seen in 84 % of obese individuals before surgery [32]. There is also a direct correlation between increased BMI and increased PTH [33]. The incidence of elevated PTH was found to be 48 % in pre-operative patients [34]. It is therefore imperative to assess patients' vitamin D (25 OH-D) status and intact PTH levels before surgery to identify and treat patients at high risk for bone loss after surgery.

Calcium Deficiency

The optimal daily calcium intake for patients post-RYGB is yet to be defined but it is essential to attempt to optimize calcium ingestion specifically during rapid weight loss [15]. Some sources recommend doses of 1,200–2,000 mg of elemental calcium daily for asymptomatic patients after RYGB [5, 6, 14, 35]. It was suggested that a daily dose of 1,700 mg of calcium citrate was able to ameliorate but not prevent bone loss in overweight post menopausal women during weight loss [6]. According to Carlin et al. [36] a daily

dose of 1,500 mg of calcium citrate with 800 IU of vitamin D was not sufficient for prevention of vitamin D depletion, bone resorption and hyperparathyroidism in post-operative patients. Following surgery, specifically during rapid weight loss, it is recommended to supplement with a higher calcium intake of 1,700–2,000 mg from both diet and supplementation in addition to adequate vitamin D [14]. Patients should be encouraged to consume foods that are a significant source of calcium. Calcium citrate is the preferred form due to a better absorption in a non-acidic environment created after RYGB. Patients should be counseled on the appropriate consumption of calcium as doses higher than 500–600 mg of elemental calcium are not sufficiently absorbed. This may be challenging for patients as doses must be taken multiple times a day. Also, calcium should be separated from iron supplements by at least 2 h.

Vitamin D Deficiency

Post operatively, the common recommendation is to supplement with 800–2,000 IU of cholecalciferol (vitamin D₃) daily to ameliorate bone loss during rapid weight loss [14, 15, 37]. However, despite adequate supplementation vitamin D levels are frequently insufficient for proper bone metabolism, and more aggressive supplementation may be warranted especially in patients with vitamin D levels of less than 30 ng/ml [7, 31, 36, 38]. Mahlay et al. [38] evaluated the efficacy of ergocalciferol (vitamin D₂) dose of 50,000 IU weekly started in the sixth week after surgery and continued for 12 weeks in patients with vitamin D levels of less than 32 ng/ml. The dose was followed by prophylactic 800 IU of D₃ in conjunction with 1200 mg calcium taken daily. Authors found that 45 % of patients continued to be vitamin D deficient despite therapy. They concluded that after repletion higher prophylactic doses of 1,000–2,000 IU D₃ daily with additional 50,000 IU D₂ every 1, 2, or 4 weeks might be required to prevent further vitamin D depletion. Similar results were shown by Carlin et al. [36] who detected vitamin D deficiency in 44 % of patients with vitamin D levels of less than 20 ng/ml treated with 50,000 IU D₂ weekly together with daily 800 IU D₃ and 1,500 mg calcium. Authors suggested that 50,000 IU of D₂ taken once weekly indefinitely in addition to daily 2,000 IU of D₃ and 1,500 mg of calcium is a reasonable prophylactic dose for patients post-RYGB. In their study, this regimen was not associated with toxicity, although, authors still recommended to monitor levels of serum 25(OH) vitamin D every 6 to 12 months. Goldner et al. [31] found a higher prophylactic dose of 5000 IU of D₃ daily to be safe and more effective than 800 IU and 2000 IU in increasing serum vitamin D levels. However, results of this study showed that such a high dose was still insufficient to maintain an

adequate vitamin D levels in all patients. Authors suggested that all patients post operatively should be taking at least 2000 IU of D₃ daily. Williams [15] suggested that after acute repletion, patients should be maintained on 50,000 IU of ergocalciferol one to three times weekly. It is not clear how long patients must be maintained on such a high dose. To date, the most effective and the safest prophylactic dose of vitamin D is yet to be found, it is therefore implied that further research is needed to find such a dose. A patient's vitamin D status should be evaluated soon after surgery and vitamin D levels should be repleted aggressively before giving standard supplementation.

According to ASMBS guidelines [14], acute vitamin D deficiency is treated with 50,000 IU of D₂ administered either orally or intramuscularly weekly for 8 weeks. This dose might not be sufficient to correct vitamin D deficiency in all patients. Some sources suggest that doses of 50,000 IU of D₂ taken as frequently as three times per week may be required to treat the deficiency and in cases of severe malabsorption, doses as high as 50,000 to 150,000 IU daily for 1 to 2 weeks may be needed [7, 13, 15, 37]. Some sources suggested that ergocalciferol and vitamin D analogs are unable to show the same efficacy as cholecalciferol in normalizing blood values, while a study by Holick et al. [15, 39] have demonstrated vitamin D₂ and D₃ to be equally effective. More research is still needed to compare these two forms of vitamin D in patients post bariatric surgery. In order to confirm successful repletion, serum 25(OH) vitamin D levels should be re-checked 2 months after repletion [24].

Vitamin A Deficiency

According to study by Clements et al. [40], the incidence of vitamin A deficiency was reported to be about 11 %. Eckert et al. [41] reported that almost 70 % of patients in their study had decreased night vision, 33 % had new onset of persistently dry eyes and 39 % experienced subjective decline in visual acuity post-RYGB. Vitamin A deficiency was found to be directly related to low serum concentration of pre-albumin. Therefore, deficiency should be suspected in patients who present with protein-calorie malnutrition [42].

Currently, ASMBS guidelines do not recommend an additional prophylactic vitamin A post-RYGB [14]. Most over-the-counter multivitamins contain approximately 3,500 IU of vitamin A, which accounts for about 70 % of the recommended daily intake [41]. Brolin and Leung [43] reported that vitamin A found in multivitamins failed to prevent deficiency in up to 10 % of patients with distal Roux-en-Y gastric bypass after 2 years. Moreover, a study by Pereira et al. [44] suggested that a supplemental dose of daily 5,000 IU of retinol acetate failed to prevent vitamin A

deficiency. Authors have also emphasized the importance of pre-operative screening for vitamin A deficiency. Clearly, a stronger supplementation may be required in order to prevent visual and other consequences of hypovitaminosis A after gastric bypass procedure, but no definitive data is currently available on the optimal supplementation. Therefore, studies are needed to evaluate the most effective dose of vitamin A supplementation.

According to the ASMBS guidelines, patients without corneal changes should be treated orally with 10,000–25,000 IU daily until clinical improvement, which may take approximately 2–3 weeks. Patients with corneal changes may be treated with 50,000–100,000 IU intramuscularly daily for 3 days and then 50,000 IU intramuscularly daily for two additional weeks [14].

Zinc Deficiency

A study by Madan et al. [45], found abnormal zinc levels in 30 % of obese patients prior to surgery and the incidence increased by 6 % after one year post operatively. The deficiency may develop in very early stages post-surgery because functional reserves or body storage of zinc is lacking [46]. According to Ruz et al. [47], the absorption of zinc is significantly decreased starting 6 months post-surgery and persists at least until 18 months after the operation.

It was reported that compared to normal weight patients, obese individuals have lower serum levels of zinc. This may be explained by zinc sequestration in fat and therefore its reduced bioavailability [46]. In fact, up to 28 % of patients were found to be zinc deficient prior to bariatric surgery [48]. This together with other factors that decrease zinc bioavailability and absorption places patients at an increased risk for severe zinc deficiency early after the surgery. Therefore, adequate zinc supplementation may be warranted in the early stages post-surgery. Currently, there are no guidelines for zinc supplementation and patients are being instructed to only take a multivitamin that contains zinc [14]. Most multivitamin formulations however contain very small amounts of zinc. According to Gasteyger et al. [49] a standard multivitamin preparation that contained 5 mg of zinc was unable to prevent zinc deficiency. Moreover, Ruz et al. [47] have suggested that supplementation with 9.5 mg of zinc would not be sufficient to prevent zinc deficiency. Therefore, much higher doses of prophylactic zinc may be required to prevent the deficiency. Some sources suggest that patients might require up to 60 mg of zinc daily during malabsorptive states [46, 47]. More aggressive supplementation is essential during pregnancy when requirements are particularly high for fetal and maternal tissue development. Zinc deficiency was associated with maternal hypertension, low birth weight, preterm delivery, and congenital

abnormalities [46]. More research is still needed to identify the optimal prophylactic zinc supplementation dose and regimen.

The recommended treatment dose of zinc deficiency is 60 mg of elemental zinc taken orally twice a day until the deficiency resolves [14]. High doses of zinc may deplete copper levels and lead to copper deficiency, therefore, patients should be evaluated for copper deficiency and copper supplementation may be warranted when high zinc doses are used.

Copper Deficiency

Although copper deficiency is relatively uncommon, an increasing number of case reports have been found in the literature due to the rising number of bariatric surgeries [50–52]. Recently Gletsu-Miller et al. [10] have reported the incidence of copper deficiency to be 18.8 % and in contrast to other case reports that reported copper deficiency to occur several years post-surgery, they suggested that copper status may become impaired within months following surgery and that patients may be at risk at any time period after the procedure.

Currently, recommendations regarding prophylactic dose of copper after RYGB are missing. Because copper deficiency that might result in irreversible neurologic sequelae becoming more common and better recognized in the bariatric patient population, studies are warranted to assess whether prophylactic doses are required post bariatric surgery and what those doses should be.

It is suggested that copper deficiency may be corrected with 6 mg of elemental copper orally daily for one week, followed by 4 mg daily for another week followed by maintenance dose of 2 mg daily thereafter [25]. If oral therapy fails to correct deficiency, an elemental copper dose of 2 mg administered intravenously over 6–12 h for approximately five days was reported in case reports to correct copper deficiency [51, 53]. However, in severe cases, longer therapy may be warranted. After correction, multivitamin supplementation that contains 2 mg of elemental copper daily is suggested to be sufficient to prevent the development of deficiency. Copper supplementation may result in a rapid resolution of hematological abnormalities, but neurological manifestation may not be resolved completely leading to an irreversible long-term decline [10, 53].

Conclusion

Nutritional deficiencies are common after the RYGB procedure. The prevention strategy for every patient should

include at least 200 % of the daily recommended value for a chewable or liquid multivitamin that contains 400 mcg of folic acid and 18 mg of elemental iron. Ideally, multivitamins should also contain sufficient amounts of vitamin A, zinc, and copper. Additionally, it is recommended to consume 1,000 mcg of vitamin B₁₂ and 1,700–2,000 mg of calcium with at least 1000–2000 IU of vitamin D daily. Some bariatric patients may require additional supplementation of one or more of these and other vitamins and minerals. Patients should be monitored carefully and frequently because nutritional deficiencies may lead to severe consequences if not promptly diagnosed and treated. Each member of the healthcare team should be actively involved in the bariatric patient's care including counseling on the importance of proper nutrition and compliance with supplementation.

Conflict of Interest Disclosure Statement Radmila Levinson, PharmD, BCPS—no conflict of interest

Jennifer G. Catella, PharmD, BCPS—no conflict of interest

Jon B. Silverman, BS, PharmD—no conflict of interest

Hina Jolin, PharmD—no conflict of interest

Iwona Rybak, PharmD, BCPS—no conflict of interest

Kellene Isom, MS, RD, LDN—no conflict of interest

References

- Mechanick JI, Kushner RF, Sugerman HJ, et al. American Association of Clinical Endocrinologists, The Obesity Society, and American Society for Metabolic & Bariatric Surgery Medical Guidelines for Clinical Practice for the perioperative nutritional, metabolic, and nonsurgical support of the bariatric surgery patient. *Surg Obes Relat Dis*. 2008;4(5 Suppl):S109–84.
- Brethauer SA, Chand B, Schauer PR. Risks and benefits of bariatric surgery: current evidence. *Cleve Clin J Med*. 2006;73(11):993–1007.
- Buchwald H, Avidor Y, Braunwald E, et al. Bariatric surgery: a systematic review and meta-analysis. *JAMA*. 2004;292(14):1724–37.
- Clinical Guidelines on the Identification, Evaluation, and Treatment of Overweight and Obesity in Adults—The Evidence Report. National Institutes of Health. *Obesity Research*. 1998;6 Suppl 2:51S–209S.
- Dewey M, Heuberger R. Vitamin D and calcium status and appropriate recommendations in bariatric surgery patients. *Gastroenterol Nurs*. 2011;34(5):367–74.
- Bordalo LA, Teixeira TF, Bressan J, et al. Bariatric surgery: how and why to supplement. *Rev Assoc Med Bras*. 2011;57(1):113–20.
- Strohmayr E, Via MA, Yanagisawa R. Metabolic management following bariatric surgery. *Mt Sinai J Med*. 2010;77(5):431–45.
- Agha-Mohammadi S, Hurwitz DJ. Nutritional deficiency of post-bariatric surgery body contouring patients: what every plastic surgeon should know. *Plast Reconstr Surg*. 2008;122(2):604–13.
- Fernandez-Banares F, Monzon H, Fome M. A short review of malabsorption and anemia. *World J Gastroenterol*. 2009;15(37):4644–52.
- Gletsu-Miller N, Broderius M, Frediani JK, et al. Incidence and prevalence of copper deficiency following roux-en-y gastric bypass surgery. *Int J Obes*. 2012;36(3):328–35.
- Avgerinos DV, Llaguna OH, Seigerman M, et al. Incidence and risk factors for the development of anemia following gastric bypass surgery. *World J Gastroenterol*. 2010;16(15):1867–70.
- Bloomberg RD, Fleishman A, Nalle JE, et al. Nutritional deficiencies following bariatric surgery: what have we learned? *Obes Surg*. 2005;15(2):145–54.
- Heber D, Greenway FL, Kaplan LM, et al. Endocrine and nutritional management of the post-bariatric surgery patient: an Endocrine Society Clinical Practice Guideline. *J Clin Endocrinol Metab*. 2010;95(11):4823–43.
- Aills L, Blankenship J, Buffington C, et al. ASMBS Allied Health Nutritional Guidelines for the surgical weight loss patient. *Surg Obes Relat Dis*. 2008;4(5 Suppl):S73–108.
- Williams SE. Metabolic bone disease in the bariatric surgery patient. *J Obes*. 2011;2011:634614.
- Fujioka K. Follow-up of nutritional and metabolic problems after bariatric surgery. *Diabetes Care*. 2005;28(2):481–4.
- Vieira C, Cosmo C, Lucena R. The importance of methylmalonic acid dosage on the assessment of patients with neurological manifestations following bariatric surgery. *Obes Surg*. 2011;21(12):1971–4.
- Vargas-Ruiz AG, Hernandez-Rivera G, Herrera MF. Prevalence of iron, folate, and vitamin B12 deficiency anemia after laparoscopic Roux-en-Y gastric bypass. *Obes Surg*. 2008;18(3):288–93.
- Carmel R, Agrawal YP. Failures of cobalamin assays in pernicious anemia. *N Engl J Med*. 2012;367:385–6.
- Oh RC, Brown DL. Vitamin B12 deficiency. *Am Fam Physician*. 2003;67(5):979–86.
- Langan RC, Zawistoski KJ. Update on vitamin B₁₂ deficiency. *Am Fam Physician*. 2011;83(12):1425–30.
- Sharabi A, Cohen E, Sulkes J, et al. Replacement therapy for vitamin B12 deficiency: comparison between the sublingual and oral route. *Br J Clin Pharmacol*. 2003;56(6):635–8.
- Shankar P, Boylan M, Sriram K. Micronutrient deficiencies after bariatric surgery. *Nutrition*. 2010;26(11–12):1031–7.
- Koch TR, Finelli FC. Postoperative metabolic and nutritional complications of bariatric surgery. *Gastroenterol Clin North Am*. 2010;39(1):109–24.
- Rudnicki SA. Prevention and treatment of peripheral neuropathy after bariatric surgery. *Curr Treat Options Neurol*. 2010;12(1):29–36.
- von Drygalski A, Andris DA. Anemia after bariatric surgery: more than just iron deficiency. *Nutr Clin Pract*. 2009;24(2):217–26.
- Coupage M, Puchaux K, Bogard C, et al. Nutritional consequences of adjustable gastric banding and gastric bypass: a 1-year prospective study. *Obes Surg*. 2009;19(1):56–65.
- Nomura RM, Dias MC, Igai AM, et al. Anemia during pregnancy after silastic ring Roux-en-Y gastric bypass: influence of time to conception. *Obes Surg*. 2011;21(4):479–84.
- Walker J, Kepner A. Wernicke's encephalopathy presenting as acute psychosis after gastric bypass. *J Emerg Med*. 2012;43(5):811–4.
- Sechi G, Serra A. Wernicke's encephalopathy: new clinical settings and recent advances in diagnosis and management. *Lancet Neurol*. 2007;6(5):442–55.
- Goldner WS, Stoner JA, Lyden E, et al. Finding the optimal dose of vitamin D following Roux-en-Y gastric bypass: a prospective, randomized pilot clinical trial. *Obes Surg*. 2009;19(2):173–9.
- Fish E, Beverstein G, Olson D, et al. Vitamin D status of morbidly obese bariatric surgery patients. *J Surg Res*. 2010;164:198–202.
- Compston JE, Vedi S, Ledger JE, et al. Vitamin D status and bone histomorphometry in gross obesity. *Am J Clin Nutr*. 1981;34(11):2359–63.
- Carlin AM, Rao DS, Meslemani AM, et al. Prevalence of vitamin D depletion among morbidly obese patients seeking gastric bypass surgery. *Surg Obes Relat Dis*. 2006;2(2):98–103.

35. Minambres I, Chico A, Perez A. Severe hypocalcemia due to vitamin D deficiency after extended Roux-en-Y gastric bypass. *J Obes*. 2011;2011:141024.
36. Carlin AM, Rao DS, Yager KM, et al. Treatment of vitamin D depletion after Roux-en-Y gastric bypass: a randomized prospective clinical trial. *Surg Obes Relat Dis*. 2009;5(4):444–9.
37. Bacci V, Silecchia G. Vitamin D status and supplementation in morbid obesity before and after bariatric surgery. *Expert Rev Gastroenterol Hepatol*. 2010;4(6):781–94.
38. Mahlay NF, Verka LG, Thomsen K, et al. Vitamin D status before Roux-en-Y and efficacy of prophylactic and therapeutic doses of vitamin D in patients after Roux-en-Y gastric bypass surgery. *Obes Surg*. 2009;19(5):590–4.
39. Holick MF, Biancuzzo RM, Chen TC, et al. Vitamin D2 is as effective as vitamin D3 in maintaining circulating concentrations of 25-hydroxyvitamin D. *J Clin Endocrinol Metab*. 2008;93(3):677–81.
40. Clements RH, Katasani VG, Palepu R, et al. Incidence of vitamin deficiency after laparoscopic Roux-en-Y gastric bypass in a university hospital setting. *Am Surg*. 2006;72(12):1196–202.
41. Eckert MJ, Perry JT, Sohn VY, et al. Incidence of low vitamin A levels and ocular symptoms after Roux-en-Y gastric bypass. *Surg Obes Relat Dis*. 2010;6(6):653–7.
42. Zalesin KC, Miller WM, Franklin BI, et al. Vitamin A deficiency after gastric bypass surgery: an underreported postoperative complication. *Journal of Obesity*. 2011. (2011): Article ID 760695, 4 page.
43. Brolin RE, Leung M. Survey of vitamin and mineral supplementation after gastric bypass and biliopancreatic diversion for morbid obesity. *Obes Surg*. 1999;9(2):150–4.
44. Pereira S, Saboya C, Chaves G, et al. Class III obesity and its relationship with the nutritional status of vitamin A in pre- and postoperative gastric bypass. *Obes Surg*. 2009;19(6):738–44.
45. Madan AK, Orth WS, Tichansky DS, et al. Vitamin and trace mineral levels after laparoscopic gastric bypass. *Obes Surg*. 2006;16:603–6.
46. Salle A, Demarsy D, Poirier AL, et al. Zinc deficiency: a frequent and underestimated complication after bariatric surgery. *Obes Surg*. 2010;20(12):1660–70.
47. Ruz M, Carrasco F, Rojas P, et al. Zinc absorption and zinc status are reduced after Roux-en-Y gastric bypass: a randomized study using 2 supplements. *Am J Clin Nutr*. 2011;94(4):1004–11.
48. Xanthakos SA. Nutritional deficiencies in obesity and after bariatric surgery. *Pediatr Clin North Am*. 2009;56(5):1105–21.
49. Gasteyger C, Suter M, Gaillard RC, et al. Nutritional deficiencies after Roux-en-Y gastric bypass for morbid obesity often cannot be prevented by standard multivitamin supplementation. *Am J Clin Nutr*. 2008;87(5):1128–33.
50. Wu J, Ricker M, Muench J. Copper deficiency as cause of unexplained hematologic and neurologic deficits in patient with prior gastrointestinal surgery. *J Am Board Fam Med*. 2006;19(2):191–4.
51. Kumar N, McEvoy KM, Ahlskog JE. Myelopathy due to copper deficiency following gastrointestinal surgery. *Arch Neurol*. 2003;60(12):1782–5.
52. Griffith DP, Liff DA, Ziegler TR, et al. Acquired copper deficiency: a potentially serious and preventable complication following gastric bypass surgery. *Obesity*. 2009;17(4):827–31.
53. Pineles SL, Wilson CA, Balcer LJ, et al. Combined optic neuropathy and myelopathy secondary to copper deficiency. *Surv Ophthalmol*. 2010;55(4):386–92.
54. Matrana MR, Davis WE. Vitamin deficiency after gastric bypass surgery: a review. *South Med J*. 2009;102(10):1025–31.
55. Tan JC, Burns DL, Jones HR. Severe ataxia, myelopathy, and peripheral neuropathy due to acquired copper deficiency in a patient with history of gastrectomy. *J Parenter Enter Nutr*. 2006;30(5):446–50.
56. Faure A, Mathon L, Poupelin JC, et al. Acute cupric sulfate intoxication: pathophysiology and therapy about a case report. *Ann Fr Anesth Reanim*. 2003;22(6):557–9.